


662 

Project Number: 72-0190T-05G 

PURPOSE: 

The purpose of this test was to determine the Ultimate Wind Uplift 
Capacity of the installed,metal panel system fastened at the specified 
fastener spacing. 

TEST DATE:  

September 20, 

2005 TEST SPECIMEN: 

Manufacturer:   Metalforming, Inc. 
TOO International Drive 
Peachtree City, GA 30269 

Panel: Snap Lock, 22 Ga., 16" wide, 1.75" rib, 50 ksi Steel, .030" 
Coated 

thickness 

Fastener: (2) # 10 -16 x 1" Pancake Self Driller, By SFS. 
Panel Clip:         18 Ga. Galv. Steel, 3 W long 
Panel Spans:     3 spans @ 4'-0" O.C., panel fixed at one end and open at 
other 

TESTING APPARATUS:  

. High Pressure Blower:    New York Blower, 15 hp, 900 cfm. 
Test Chamber: 20' x 101 steel chamber. 
Mounting Frame: 16-ga. cee/ I-beam composite section 

Pressure Indicator:        Heise Digital Pressure Indicator Model #901B, (+/-) 300-
psf 

range, with max./min. hold 
features. Deflection Indicators:   aluminum rulers 
calibrated to 1/16". 

PANEL INSTALLATION:  

1. The panels were installed per manufactured details. 

2. Plastic was draped loosely on top of the purlins/beneath the panels to 
create a seal. 

TEST PROCEDURE: 

1. Initially the system was preloaded to a pressure of 5-psf to insure 
proper seating of the panels and plastic film. 
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Appendix   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 





E-1592 Raw Test 
Data 

Project:         72-0190T-05G 
Description: 1.75 Snap Lock, 16" wide, 22 ga., Clips @ 4'-0" 
Date: 10/12/2005 

""'•     -̂ 4h';.4.: ; ::,,-4   :-,  ". 2   Tr̂ SK".'' '"'"'  '"-'A'""  *-- : '<".£- 
"."'':"   6 '•"• -I  
',,,. - '    ,   ' ; ^̂ Ki» iffiaSa3aiBiBaaiiSSiaisi«..i. -S'_......  .̂î iOSiimiX.. - :.,. ......... :  .. ..."  .:.. - . ;:. •. .'. - •; . - ..'"..,... -  ••..; - ,•...• - ... - ... •.:?? ;.:....•.::>*;!  
0.00  8.5625  10.2500  8.5000    10.6250  8.3750  10.2500  
20.00  9.0000  10.3125  8.8750  10.6875  8.8750  10.3125  
0.00  8.5625  10.2500  8.5000  10.6250  8.3750  10.2500  
40.00  9.6250  10.3750  9.2500  10.7500  9.5000  10.3750  
0.00  8.5625  10.2500  8.5000  10.6250  8.3750  10.2500  
60.00 "•  10.0000  10.5000  10.0625  10.8750  10.0000  10.5000  
0.00  8.5625  10.2500  8.5000  10.6250  8.4375  10.3125  
80.00  10.4375  10.6250  10.4375  10.6875  10.3750  10.6250  
0.00  8.6250  10.3125  8.5625  10.6875  8.5000  10.3125  
100.00  10.8125  10.7500  10.8750  11.1250  10.8750  10.7500  
0.00  8.6250  10.3750  8.5625  10.7500  8.5000  10.3750  
135.00  1 1 .6250  11.0000  ^ 11.5625  11.3125  11.7500  11.0000  
0.00  8.6875  10.5000  8.6250  10.8125  8.5000  10.4375  
       
       
 
 

 
 

 
 

 
 

 
 

 
 

 
        

       
       
       
       
 
 

 
 

 
 

 
 

 
 

 
 

 
        

       
       
       
       
       
       
 
 

 
 

 
 

 
 

 
 

 
 

 
 

Ultimate Test 
Pressure: Mode of 
Failure:  

666 

135.00-psf 
Seam Disengagement 











odycote MATERIALS 

  

Test Certificate  

REF No '  .   Ord No  

Date Tested Date Reported  

77396  

Attn: Terrance E. Wolfe, p £  

—————————Customer;  MgjQg;-q^--^Snap Lock 16.22 
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TESTING 

CERTIFICATE 
1283.01

0505197 : Issue 
72-0190T-05  

10/27/05 
10/27/05  

Force Eng. & Testing 
2405 A S. Houston Ave 
Humble, TX  

Item  

]Approved By   Jim Blevlns  
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Project Number: 72-0190T-05.H 

PURPOSE: 

The purpose of this test was to determine the Ultimate Wind Uplift   . 
Rapacity of the installed metal panel system faslenedT-at''the specified 
fastener;-' 
spacing.                      -                                          .                 •                               
• 

TEST DATE:  
*  ' *                                                                                                                                                                
~ 

October 5, 

2005 TEST 

SPECIMEN: 

Manufacturer:   Metalforming, Inc. 
] 00 International Drive .              - 
Peachtree City, GA 30269 

Panel: Snap Lock, 22 Ga., 16" wide, 1.75V rib, 50 ksi Steel, .030" 
Coated 

thickness 
Fastener: (2) # 10 -16 x 1" Pancake Self Driller, By SFS. 
Panel Clip:         18 Ga. Galv. Steel, 3 1/2" long 
Panel Spans:      10 spans @ 1 '-0" O.C., panel fixed at one end and open at 
other 

TESTING APPARATUS:  

High Pressure Blower:    New York Blower, 15 hp, 900 cfm. 
Test Chamber: 20' x 10' steel chamber. 
Mounting Frame: 16-ga. cee/I-beam composite section 

Pressure Indicator:        Heise Digital Pressure Indicator Model #901B, (+/-) 300-
psf 

range, with max./mtn. hold 
features. Deflection Indicators:   aluminum rulers 
calibrated to 1/16". 

i 

PANEL INSTALLATIONS  

1. The panels were installed per manufactured details. 

2. Plastic was draped1 loose'ly on top of the purlins/beneath the panels to 
create, a seal. 
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readings represented the zero position/zero load specimen status from which 
all readings were referenced. Project Number: 72-0190T-05H 

3.  Pressure was applied in the intervals shown on the data sheet (see 
appendix) for 60 seconds at a time.. After each interval of loading, the 
system was allowed to return to atmospheric pressure. 

4.  Deflection readings were taken during each cycle of applied pressure. 
Also, a "zero" reading was taken after each cycle to record any 
permanent deformation produced by the load interval. 

5. The test proceeded as stated above untfl the system reached ultimate 
failure. 

RESULTS/CONCLUSIONS: 

-  The ultimate load capacity of the 16-22 Snap Lock panel system was 
160.0-psf. The mode of failure was the panel seam disengaged (female leg 
separated from the male leg). Graphs plotting deflection and permanent set 
versus pressure are found in the appendix of this report along with the raw 
data sheet. 

Note: During this test, tape and plastic were used to seal against air leakage. 
The tape and plastic had no restrictive influence on the test. 

JAN 1 0 2006 
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